
CHAIN
PARTS

SAW
LIST

Part il0.24410
HOMELTTE'

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



ffi
xL-921 XL-923 XL-924

To Sriich
lir Gap Between Rotor And

Generator legs tlust Bc .0101.002

Part No.

FIGURE 1

No. Descrlption Part No. Qtv.

NNN
ttt

Fl Fl FlXX X

NNN
660
ltt

Fl Fl FlXXX Description 4ry.

1 SCREW-hex, 12-21x5/8 80676 x
2 HOUSING-fan .4-64504-8 x
3 Includes: SCREEN-fan housing A-6442L x
4 includes: STUD 6?191 x
5 BUSHING-starting rope 67177 x
6 BUSHING-starter post 64443 x
7 BUSHING-rewind spring 65830 x
8 RING-air flow 67409 x
I RoPE-starting . . 58806 x

10 GRlP-starting rope 58915 x
11 INSERT-rope retaining 58847 x
12 SHIELD-spring (inner) 63566 x
13 SPRING-rewind 63268-A x
14 SHIELD-spring (outer) 63565-4 x
15 PULLEY-rervind starter A-64446 x
16 Includes: BUSHING-spring lock 64400 x
17 LocK-rewind spring 64049-A x
18 WAsHER-retaining 58763 x
19 SCREW-hex, 10-32x1/2 80648 x
20 NUT-hex, 3/8-24 81124 x
21 WASHER-iock, 3/8 83102 x
22 WASHER-flat, 3/8 84010-1 x
23 STuD-shoulder 58757-8 x
24 PAwl-starter 58756 x
25 WASHER 58851 x
26 SPRING-starter pawl 58758 x
27 ROTOR-magneto 63406 x

ROTOR-magneto 67165
28 SCREW-contact plate 76421 x
29 POINTS-breaker 4-63631 x
30 Includes: WASHER-point 28028 x
31 CLIP-post 28008 x
32 BlOCK-terminal 4-58934 x
33 SPRING-clip cover 76413 x

xx
xx
xx
xx
XX
xx
xx
xx
xx
xx
xx
xx

xx

xx
xx
xx
xx
xx
xx
xx
xx
xx
xx
xx
x

x
x
x
x
x
x

xx
xx
xx
xx

xx
xx
xx

xx
xx
xx
xx

xx
xx
xx
xx
xx
XX

4
1

1

11

34 SCREW-hex, 1/4-20 x 5/8
*35 PI-A,TE-magneto back
36 Includesr SEAL
37 BEARING-roller
38 KEY-woodruff
39 WASHER-tab lock
40 TERMINAL-spark plug
4l LEAD-high tension
42 SWITCH-toggle w,/nut
43 PLATE-indicating'rOn-Offrr
44 LEADground
45 SCREw-ground
16 CLIP-coii retaining
47 COll,-ig1lition
48 CORE-coil
49 SCREW-coil core
5O CONDENSER
51 CI"AMP-condenser
52 RETAINER-felt
53 SCREW-Contact plate
54 GASKET-breaker box cover
55 COVER-breaker box
56 PI"ATE-back
57 Includesr SEAL
58 BEARING-roller
59 LEAD-high tension
60 COll-trmsformer
61 LEAD-transformer
62 WASHER-Iock, #8

63 SCREW-pm,8-32x3/4
64 COIL-core and generator
65 CAP-dust
66 MODULE-ignition

* Denotes new parts

80048-1
A-68027
58688-A
63195
750? 8

6 78? 5-1
A-33055
63632
A-57650-3
72085-A
A-59031
64090
63726
6 3625
63630
6402t
63626
63627
6 3628
55477
63316
6331?
A-676 18

58688-A
6 3195
6 7166
67764
67767
83022
82178
67163
64002
67t62

2 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN OBDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



xL-921 xL-923 XL-924
See.tig. I

B

2

I
@.

70l
9

FIGURE 2

Description Part No. Qt-v. No. Description Part No.

4,,

! Fl i ^.xxxqry.'r Ft Flxxy,

\
{6

-\-'- .",
*\:---

,r48

-49
50

* 1 PISTON & PIN A.68033
+ PISI'ON & PIN 4_6?989

2 Includes; RING piston pin retaining 64142
3 PISTON RING 55038

PISTON RING 55537
* .+ Rc)D-connecting A-68008

ROD connecting, See Note 1 -4.-63309-1
5 Incl.rJe": SCHEI-.o, ker, 8-J2 

^ 
9 ]rj 8080J

6 BEAnING-needle 59351
* 7 WASHXR-thrust, See Note 2 68010
* B CRANKSHAFT 67168
+ CRANI(SHAFT 67168-1

I BEARING-needle (2E rollers) A 64621
10 BEARING-baII s8]90-S
11 RINc-retaining 58319-A
12 ,,o,, RING 6?559
13 SCREW-bearing retaining 59704
14 WASHER-IoCL 59705
15 DECAL-caution 64144
16 CAP oil t'i1ler A-65284
77 IDcludes: "O" RING 65133

VALVE-check (not shown) 63718
18 CAP-fuel filler A-65283
19 Includes: GASKIT 58957

VALVE-check (not shown) 63?18
20 LINE fuel (flexib1e) 65593
21 i'ILTER-fuel A-59251
22 InclLrdes: tr'ILTER-fuel 59253-1
23 CONNnCTOR-fuel line 6?080
24 CLAX'IP-fuel line 65597-1
25 SCRBW-pan, 6-32 x 5/16 80605
26 LINE-fuel 65718
27 SCREW-guide bar adjusting 63367

*28 CII-{NKCASN & TANK A-IJ8O23
Includes: GASKBT (not shorvn) 58338

CAP (not shown) 58339
29 SCRn\V-fil, 8-32 x s/8 82146
30 scREw-fil, B-32 x 2-3/t6 82155

*31 GASKXT-fuel tank 6?159
32 CO\rER-fueI tanh 67153-2
33 SCRf\\-til, 8-32 x]-3 4 h2117
34 PIN-doweI 63621

35 STUD 55871 x x
36 CAP 63115 x x
3? WASHIR 58138 x x
38 PLUG-pipe 2809? x x
39 SIAL 58ti88 A x x

*40 BOLT-guide bar 67158 x x
17 SHIELD-sewdust 4-64715 x x
42 PLrl{P autornatic oil A-64334 x
43 lncludes: SCREW-cam 64102-A x
11 G,A.SKET-cam screr' .59736 x
15 SEAL-felt 59926 x
46 SCREW-pan, 4-10 x 7/4 80919 x
.1? WORNl-gear 59675 x
48 CONNnCTOR-c1bo$, 31734 x x
49 I'ITTING tube 65696 x x
50 LINE-oiI (intal<e) A-65?05 x x
51 GRON'Il,InT-oi1 line 65357 x x
52 SCREW-fil, B-32 x 3,/4 80248 x
53 pIN-guide bar adjusting 6?586-1 x x
54 NuT-flex1oc, 1/4-20 E1108 x x
55 FILTXR-oi1 A-64293 x

tr'ILTIR-oiI A-64293 x
56 LINE-oil pich-up 63605 x

LINE-oil pick-up 59000 x
5? CONNXCTOR-oi1 fiiter 65695 x x
58 SCRnW-hex, 72-21 x 5/8 80978 x x
59 BAFFLE muffler 63521-A x x
60 CAP-muffler 63520-3 x x
61 ScREw-shoulder 63855-,{ x x
62 BoDY-muffler A-63535-14 x x

+63 CYLINDER-2" bore 67155-7 x
* CYLINDER-2-1/16" bore 6?458-1 x

64 SPARK PLUG 63547-5 x x
65 lncludes: GASKET 25038 x x

*6ii VAlvn-decompression A-68026 x
*ti1 Includes: PlN-cotter 86329 x
*68 WASIIER-copper 67321 x

69 NUT-hex, 1/4-28 81065-2 x x
70 wASHER-lock, 1/4 83009 x x
71 GASKET-cylinder 637?8-1 x x
72 TLlBB-oil line 63452-A x

58406 x
?4 GASKnT-oil line tube 63751 x

x
xx

xxx
{

xx
xxx
xxx
xxx
xxx
xxx
x

xx
xx
xx
xx
xx
xx
xx
xx

xx
XI
xx
xx
xx
xx
xx
ax
xx
xx
xx
xx
xx
xx
xx
xx
xx
xx
xx

xx
xx

1

1

2

2

2
1

1

2

1

2

1

1

1

1

1

1

2

2

1

t
1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

6

8

1

1

1

2

x4
x1
x1
x1
x1
x2
x1
x1
x1
x1
x1
x2
x1
x1
x1
r1
x1
x3
x1
x1

1

x2
1

xz
x1
x3
,\1
x1
xS
x1

1

x1
x1
x1
x1
x1
x1
x4
x.+
x1
x1
x1
x1

NOTX 1 When using A-63309-1 Connecting Rod do nol
use 68010 Thrust Washels.

NOTI 2 Lse only with A-68008 Comecting Rod.
* Denotes Dety parts

3ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



xL-921 XL-923 XL-924

l9

\(d
/t

22
I

l-/

:Y\-
2t

P
60

' a\-'u\,
a -33

Y-,n,h Hi-/
\ H''''-'-3s
n 

$=_,,
6,)7
IK AII d---/'

Descrlption Part No.

N

I

l]
X

FIGURE 3

tt
J,l ^X X CtY. No. Description Part No.

NNN
ttl

F]tslFI-
;1 p4 p4 ery.

1 RETAINER-reed valve
2 VALVE-reed
3 SEAT-reed
4 GASKET-reed valve seat

* 5 MANIFOLD-intake
* 6 SCREW-pm, 8-32 x l-1/8

7 SCREW-pm, 8-32 x 1

8 GASKET-carburetor
I LINE-fuel

*10 CA.R,BURET0R-alternate
* CARBI,]RETOR
11 lacludes; ROD-choke, See Note 1

*12 NUT-cover-mounting
13 COVER-air fliter element
14 RING-bearing retaining
15 FILTER ELEMENT-air
16 SCREW-hex, 12-24 x l/2
17 DEFI,ECTOR-air dbracket
18 Includes: GASKET-monntlng nut
19 SCREW-hex, 10-32 x 1-7/8
20 WASIIER-1ock, #10
21 RoD-throttle
22 BooT-throttle rod
23 TRIGGER-throttle
24 RlNc-retaining
25 PlN-throttle lock adjusting
26 CovER-throttle hmdle

Includes: BUSHING-throttle lock
(not shom)

(not shom) BUSHING-throttle Iock
27 SPRING-throttle Iock
28 PlN-throttle lock
29 SPRING-throttle lock
30 PlN-throttle lock
31 SCREW-pm, 8-32 x L/2
32 BUTTON-oi1 pump plmger

63370-A
63166-A
633 71-B
6 5483
A-67460-1
82196
82L73
67540
6 5718
A-67880
A-67887-A
67201,-1
A-6 763 9

63634- 1

58319-A
63341
8082 1

A-6 7101
58392-1
82t79
83046
63266-A
58348
61'.t15
58409
65719
A-65882-A

5906.4

6 5878
65774
65822
58405
58924
80560
63622

A-57834-16 x
590?4 x
74388 x
59293 x
63343-5 x
80568 x
80571 x
8057 1

6 582 1-1
65630
6 5629-1
A-68025 x
65889 x
80891 x
64862 x
86324 x
57289-1, x
58362 x
4-63337 x
65357 x
65513-1 x
A-65682 x
A-65515 x
80023-2 x
81126 x
81126
A-65502 x
65660-1 x
A-65705 x
58858 x
63369 x
80676 x
63779-B x
63778-1 x

xx
xx
xx
xx
xx
xx
xx
XX
xx

xx

xx
xx

xx
xx
xx

XX
xx
xx
xx
XX
x
xx
XX

x

x1
x4
x1
x1
x1
x2
x1
x1
x1
x1
x1
x1
x1
x1
x1
x1
x1
x1
x1

x2
x1
x1
x1

1

x1
x1

1

1

1

1

1

1

2

1

33 PLUNGER-oi1 pump
34 Includes:
JD "O" RlNc-plmger

xx

xx
xx
xx

xx

xx
x
x
xxx
xxx

xx
xx
xx

xx
xx
xx
xx
xx
xx
xx
xx
xx
xx
xx

xx

xx
xx
xx
xx
xx
xx
xx
xx
xx

36 SPRlNc-compression
37 BODY-oil pump
38 SCREW-hex,8-32x7/8
39 SCREW-pan, 6-32 x 3/8

SCREW-pm, 6-32 x 3/8
40 CLANttP-lever
41 LEVER-poppet valve
42 PI"ATE-lever

*43 HANDLE-throttle
44 lncludes: Pluc-accordiu
45 SCREW-hex, 72-24 x 7/8
46 GROI'{MET
4? PlN-cotter
48 BUTTON-choke
49 GROMMET
50 ROD-choke
51 GROL{NIET-oi1 line
52 CLAIIP-oi1 line
53 LINE-oil
54 VALVE-check
55 SCREW-fil, 8-32 x 5/8
56 NUT-lock, 6-32

NUT-lock, 6-32
57 VALVE-check
58 CLAMP-oi1 line
59 LINE-oil
60 GROMMET
61 SCREW-idle adjustment
62 SCREW-hex, 72-24 x 5/8
63 GASKET-throttle hmdle
64 GASKET-cylinder

NOTE 1- Not included in 4-6?880 Carburetor.
* Denotes new parts.

4 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



xL-921 XL-923 XL-924

ffirtlt
hh

z@A

"--'!P

See AD-ll4

3,.

ll

No. Description Part No. Qtv.

NNN
ltl

!l 
'l FIXXX

NNN
ltt

Flr]FlXXX No. Description Part No. Qry.

1 SCREW-shoulder
2 GROMMET-handle bar
3 PI-ATE-handle bar
4 SPACER-handle bar
5 ILA.NDLE BAR-flush cut

KIT-hmdIe bar (not shom)
Includes: HANDLE BAR-wrap around

GUARD-chain
BRACKET-hmdle bar

6 SCREW-socket, l/4-20 x 7

7 MOUNT-shock
8 PLATE-hmdle bar bracket
9 BRACKET-hmdle bar

10 KlT-spiked bumper
11 Lncludes: SCREW-hex, 12-24 x 3t 4

NUT-12-24
WASHER-1ock, #12

14 GROMMET
15 SCREW-shoulder

*16 PLATE-grlide bar (imer)
*17 PLATE-guide bar (outer) '
*18 COVER-drivecrue
19 NUT-hex, 3/8-16

* Denotes new parts

65520
6 5518
6 5599
65542
A-65860-1
A-65894
A-65814-2
6486 7- 1
6 5607-5
80428
65509
6 5598
65607 -2
L-63720
8086 7

81068
83056
6 5519
65521
6 ?160
67161
6 7156-3
81089-2

xx 2
Kx 2

81192
84010-1
5 8833
A-65989
A-65990
oM-68210
oM-10513
A-65885
A-65886
A-6588?
A-65884
64124
65746
6 3053-1
6 3051
6456 9
65842
63462
64729
67441
65723-2
6 7896-1
58751- 1

80361-1

20 NUT-flex1ock, 3i8-24
21 WASHER-flat, 3/8
22 WASHER-thrust, NOTE 1 .,
23 DRUM & HUB-rim tvpe

DRUM & HUB-rim type
SPROCKET-3/8 pitch, ? tooth (rim type)

.404 pitch, T tooth (rim type)
SPROCKET & DRUM-3/8 pitch, 8 tooth
SPROCKET & DRUM-.404 pitch, 7 tooth
SPROCKET & DRUM-,404 pitch, 8 tooth
SPROCKET & DRUM-3/8 pitch, 7 tooth

24 BEARING-rolIer
25 RACE-inner
26 PLATE-ciutch
27 COVER-clutch
28 SHoE-clutch
29 SPRING-clutch
30 WASHER-thrust, NOTE 2
31 RACE-imer
32 SPRING-clutch
33 SPIDER-clutch
34 SHoE-clutch
35 COVER-clutch
36 SCREW-hex, 10-BZ x 1/2

x
x
x
x

xx
xx
xx
tt
tt
tt
tl
xx
xx
xx

xx
xx
t,
tt
tt
lt
tt
xx

t2
13

xxx
ixx
lxx
txx
txx
xxx
xxx
xxx
xxx
xxx
xxx

3

xx2
xx 1

xx 2

xx 1

xx 6

xx 1

xx 2t Optional

NOTE 1-When using oi:tional Sprocket md Drums, you must
use one #58926 Thrust Washer (outer),

NOTE z-When using optional Sprocket md Drums, you must
use one #63463 Thrust Washer (inner).

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 5

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



xL-921 xL-923 xL-924

@e, 12'!bt4 s-ze

l3

HS-92 B

No. Description Part No. Qty. No. Description Part No. Qty.

1 SCREW-Fd., 4-40 x 3/16
2 WASHER-lock, #4

* 3 SHUTTER-throttle
4 WASHER-lock, #6

5 SCREW-fi1, 6-32 x 3/8
6 COVER-fuel pump diaphragm
7 GASKET-pumpdiaphragm
8 DIAPHRAGM-fue1 pump
9 SCREEN-fuel inlet

10 Cl,lP-throttle shaft retaining
11 GASKET
72 VALVE-governor

x13 LEVER-choke
L4 SIIAFT-choke
15 SPRING-choke friction
16 BALL-choke friction
L7 SHUTTER-choke

180264
183008-1

67994
83024
80275
58975
58981

158e80-R
f58974

58982
74060
A-65801
6 8397

6 5799
73264
25527
58984

159717 1

f55759 1

159716 1

f58e77 1

f65798 1

58978 1

158988 1

58979 1

80591 5

54444 1

f58991 1

f73075 2

163676 1

163677 1

A-67995 1

159460 1

f65895 1

65896 1

2

r)

1

4
4
1

1

1

1

1

1

1

1

1

1

2

1

18 NEEDlE-inlet
19 SPRING-controllever
20 LEVER-inlet control
2t PIN-control lever fulcrum
22 SCREW-oval, 4-40 x7/4
23 GASKET-main diaphragm
24 DiAPIIRAGM-maincontrol
25 COVER-maindiaphragm
26 SCREW-rd. , 4-40 xl/4

x27 VALVE-check
28 PlUG-extension (large)
29 SPRiNG-adjustment needle
30 SCREW-mainadjustment
31 SCREW-idleadjustment

*32 SHAFT-throtUe w,/lever
33 SPRING-throttle opening
g4 GASKET-set
35 REPAIR KIT

6

* Denotes new parts f lrcluded in Repair Kit

1t

ALWAYS FUBNISH MODEL AND SEBIAL NUMBEB WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



..*i&',i '

xL-921 XL-923 XL-924

sDc-27

Part No. Qty. No. Description

."' ,13

6*"

No. Description Part No. Qty.

1
+2

3

4
5

t)

7

8

9

10

11
12

13
L4

15

16

17
18

SHAFT-throttle
S PRlNG-throttle return
SCREW-accelerator pump
COVER-accelerator pump
DIAPHRAGM-accelerator pump cover
SPRING-accelerator pump
NEEDLE-idle
NEEDLE-high speed
SPRING-needle adjusting
SPRING-choke friction
BALL-choke friction
SCREW-valve
VALVE-choke
JET-idle air
SIIAFT-choke
RlNG-throttle shaft retaining
SCREEN-tuel inlet
DIAPHRAGM-fueI pump

64225

tt67e2s
6 7930
64222

fT67188
1t64240
tf6700e
ft67010
tf642s6

64238
60051

tf646e3
64228
64690
6 7109
64221

1164243
fT64233

T67008
64223
64694
64226
64692
64689
64224

1164235
164231

tI6422e
tf64688
116424s
1i64244
fT67e28
It30818
1165482
tt6701e

6 7965
6 7966

19
20
2t
22

24
25
26
27
28
29
30
31

*32

34

35
*36

GASKET-fuel pump
COVER-fuel pump
SCREW-fuel pump cover
VALVE-throttle
PLUG-limiting
SCREW ASSEMBLY
COVER-metering diaphragm
METERING DIAPHRAGM ASSEMBLY
GASKET-metering diaphragm
VALVE-inlet needle
SCREW-metering lever pin
LEVER-metering
PlN-metering lever
SPRING-metering lever
PLUG-weIch (idle) 3/8"
PLUG-welch (main) 5/16't
GASKET SET
REPAIR KIT
REPAIR KlT-check valve

1

1

4
1

1

4
1

t
1

1

1

1

1

1

1

1

1

1

1

f Included in Gasket Set

ff hcluded in #67965 Repair Kit
* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBEB WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



xL-921 XL-923 XL-924

A-23937-B
23528
A-23965
23136-2
22820-4
23846-1.
2s97L
23972
23957
23987
24006-!
23968
A-23960
23956
A-23962
23846-2
A-23696-A
24230
24304
23955
A-23L37
22820-3
23759
L-23934
23136-1
24302
24306
23420

Tools

WRENCH-combination
WRENCH-socket screw (conn. rod)
JACKSCREW
SLEEVE-bearing and shaft installation
C OL LAR-bearing ins tallation
ANVIL- cranks haft ins tallation
SLEEVE-seal protecting (crankcase)
SLEEVE-seal installation (crankcase)
PLIIG-seal installation (crankcase)
SHlM-magneto air gap
PLATE-shaft aligning
ANVIL-bearing installation (backplate)
PULLER-rotor
PlUG-bearing and seal installation (backplate)
JAC KSCRBW-bearing remover (backplate)
ANVIL-bearing remover (backplate)
WRENCH-sparurer
DRIVER-hand pozidriv
BlT-pozidriv #2

PlUG-bearing installation (conn. rod)
JACKSCREW ASSEMBLY
C OLLAR-bearing as sembling
S LEEVE-seal assembling (crankcas e)
WRENCH-sparrner (clutch)
SLEEVE-bearing and shaft installation
PLUG-seaI installation (backplate)
SHIM-(black) air gap

PlUG-bearing installation

m$l

^i 6iN
lrL

Fl FIHX XX
xxx
xxx

xx
x

x
x
x
x

x
x
x
x

xx
xx
xx
xx
xx
X

xx
x
xx
xx
xx
xx
xx
xx
xx
xx

xx
x
x

xx

A-63540-A
A-24266
A-24270
A-24274
xA-24473

A-24279

Accessories
SPARK ARRESTER
KlT-starting rope
KIT-filter
KlT-ignition (XL-921, XL 923)

KlT*guide bar plate
KlT-fastening parts

23475
22772
2410L

Paint

SPRAY CAN-red
SPRAY CAN-bIack
SPRAY CAN-blue

* Denotes new parts

ALWAYS FURNISH MODEL AND SEBIAL NUMBER WHEN ORDEBING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



xL-921 XL-923 XL-924
Part No. Description Qty. Part No. Qty. Part No. Qty. Part No.Description Description Descriptio. Qty.

OM-10513 Sprocket
22772 Spray Can-black
22820-3 Collar
22820-4 Collar
23136-1 Sleeve
23136-2 Sleeve
A-23137 Jackscrew
23420 Plug
23475 Spray Can- red
23528 Wrench
A-23696-A Wrench
23759 Sleeve
zJo+o-1 Anvll
23846-2 Anvil
A-23934 Wrench
A-23937-B Wrench
23955 Plug
23956 Plug
23957 Plug
A-23960 Puller
A-23962 Jacksclew
A-23965 Jackscrew
23968 Anvil
23977 Sleeve
23972 Sleeve
23981 Shim
24006-7 Plate
24107 Spray Can-blue
24230 Driver
A-24266 Kit-stuterrope
A-21270 Kit-filter
A-24274 Kit-lgnition
A-242'79 Kit-fasteningparts
24302 Plug
24304 Bit
24306 Shim
*A-244I3 Kit-guide bar plate
25038 Gasket
25527 Ball
28008 Clip
28028 Washer
28097 Plug
30818 Plug
31734 Comectol
A-33055 Terminal
*54444 Valve
55038 Piston Ring
55411 Screw
55537 Piston Ring
55?59 Spring
55871 Stud
57289-1 Button
4-57650-3 Switch
A-57834-16 Plunger
58138 Washer
58190-S Bearing
58319-A RinC
58338 casket
58339 Cap
58348 Boot
58362 Grommet
58392-1 casket
58405 Spring
58406 ',Or Ring
58409 Ring
58688-A Seal
58751-1 Cover
58756 Pawl
5875?-8 Stud
58758 Spring
58763 Washer
58806 Rope
58833 Washer
5884? lnsert
58851 Washer
58858 crommet
58915 crip
58924 Pin
A-58934 Block
58957 casket
58974 Screen
58975 Co\.er
589?7 pin
589?8 Gasket
58979 Cover
58980-R Diaphragm
58981 Gasket
58982 Clip
58984 Shutter
58988 Diaphragm
58991 Plug

59000 Line
A-59031 Lead
59064 Bushing
59074 rlOI Ring
A-59251 Filter
59253-1 Filter
59293 Spring
59351 Bearing
59460 Spring
59675 Worm
59704 Screw
59705 Washer
59?16 Lever
59117 Needle
59736 Gasket
59926 Seal
60051 Ball
63051 Cover
63053-1 Plate
63115 Cap
63166-A Valve
63195 Bearing
63266-4 Rod
63268-A Spring
A-63309-1 Rod
63316 casket
63317 Cover
A-63337 Rod
63341 Filter nlement
63343-5 Body
6336? Screw
63369 Screw
63370-A Retainer
633?1-8 Seat
63406 Rotor
63452-A Tube
63462 Washer
63520-3 Cap
63521-A Baffle
A-63535-1A Body
A-63540-A SparkArrester
63547-5 Spark Plug
63565-A Shield (outer)
63566 Shield (iuer)
63605 Line
63621 Pin
63622 Button
63625 Coil
63626 Condenser
63627 Clamp
63628 Retainer
63630 Core
A-63631 Points
63632 Lead
63634-1 Cover
63676 Screw
63617 Screw
63?18 Valve
A-63?20 Kit-Bumper
63726 Clip
63751 Gasket
63778-1 casket
63779-8 Gasket
63855-A Screw
64002 Cap
6402L Screw
64049-4 Lock
64090 Screw
64102-A Screw
64721 Bearing
64729 Race
64144 Decal
64221 Ring
64222 Cover
64223 Cover
64224 Cover
64225 Shaft
64226 Valve
64228 Valve
64229 Valve
61237 Gasket
64233 Diaphragm
61235 Diaphragm
64236 Spring
64238 Sprlng
64240 Spring
64243 Screen
64244 Pin
64245 Lever
4-64293 Filter
A-64384 Pump

64400 Bushing
A-64421 Screen
64443 Bushing
A-64446 Pulley
A-64504-B HousiDg
64569 Shoe
A-64621 Bearing
64688 Screw
64689 Screw Assemblj,
64690 Jet
64692 Plug
64693 Screw
64694 Screw
l\-64715 Shield
64742 Rirg
64862 Grommet
64867-1 cuard
65133 "O" Ring
A-65283 Cap
A-65284 Cap
6535? Grommet
65482 Plug
65483 casket
4-65502 Valve
65509 Mount
65513-1 Clamp
4.-65515 Valve
65518 Grommet
65519 Grommet
65520 Screw
65521 Screw
65512 Spacer
65593 Line
65597-1 Clamp
65598 Plate
65599 Plate
65601-2 Bracket
65607-5 Bracket
65629-1 Plate
65630 Lever
65660-1 Clamp
A-65682 Line
65695 Comector
65696 Fitting
A-65705 LiDe
65'714 Spring
65?18 Line
65719 PiD
65723-2 Spider
65745 Trigger
65746 Race
65?98 Screw
65?99 Shaft
A-65801 Valve
4-65814-2 Hmdle Bar
65821-1 Clamp
65822 Pin
65830 Bushing
65842 Spring
A-65860-1 Handle Bar
658?8 Bushing
A-65882-A Cover
A-65884 Sprocket & Drum
4-65885 Sprocket & Drum
A-65886 Sprocket & Drum
A-65887 Sproaket & Drum
65889 Plug
A-65894 Kit-hedte bar
65895 Gasket Set
65896 Repair Kit
A-65989 Drum & Hub
A-65990 Drum & Hub
6?008 Gasket
67009 Needle
67010 Needle
67019 casket Set
67080 Comector
A-6?101 Deflector
67109 Shaft
67153-2 CoYer
+67156-3 Cover
*67158 Bolt
x67169 Gasket
*6?160 Plate
*6?161 Plate
67162 Module
67163 Coil
67161 Coil
6?165 Rotor
6?166 Lead
67L6'l Lead

*67168 Crankshaft
*6?168-1 Crankshaft
6717'7 Bushing
67188 Diaphragm
6119L Stud
67201-7 Rod
*6'l'321 Washer
67409 Ring
6'1447 Spring
+67455-1 Cylinder
x67458-1 Cylinder
*A-67460-1 Menifold
6'1540 casket
67559

67586-1 Pin
A-67618 Plate
+A-6?639 Nut
67875-1 Washer
*A-6?880 Carburetor
*A-6788?-A Carburetor
67896-1 Shoe
x67928 Spring
*67929 Spring
67930 Screw
*67965 Repair Kit
x6?966 Repair Kit
+A-6?989 Piston & PiD
*67994 Shutter
*A-67995 Shaft
xA-68008 Rod
*68010 Washer
*A-68023 Crankcase
*A-68025 Handle
*A-68026 Valve
*A.-6802? Plaie
*A-6E033 Piston & Pin
OM68210 Sprocket
*6839? Lever
?2085-A Plate
'13075 Spring
73264 Spring
74060 Ga$ket
?4388 "O" Ring
750?8 Key
76,113 Spring
76+21 Screw
FASTENING PARTS
80023-2 8-32 x 5/8
80048-1 t/1-20 x b/8
80248 8-32 x 3/4
80264 4-40 x 3il16
802?5 6-32 x 3,28

80361-1 70-32 \ 1/2
80428 l/4-20 x r
80560 8-32 x 1/2
80568 8-32 x ?/8
80571 6-32 x 3/B
80591 1-10 \ 7/1
80605 6-32 x b/76
80648 10-32 x L/2
80676 12-24 \ 5/8
80805 8-32 x 9il16
80821 72-24 x l/2

i'l

1

6

1

1

3

7

1

1

1

1

1

2
1

1

1

1

1

1

1

1

L2-24 x 3/4

1

1

4
3
2

4
2

1.

2

2

10

4
1

1

1
2

1

2

1

2

3

4

2

2

1

1

10

80891 12-24x7/8
80919 4-10 x 7/4
80978 12-24 x 5/8
81065-2 Nut-1/4-28
81068 Nut-12-24
81089-2 \rut-3,/8-16
81108 Nut-1,/4-20
81124 Nut-3/8-24
81126 Nut-6-32
81192 Nut-3/8-24
82146 8-32 x 5,/8
82717 8-32 x 1-314
82155 8-32 x 2-3hG
82173 8-32 x 1

82178 8-32 x 3,/4
82179 70-32 t 7-7/8
*82196 8-32 x 1-1/8
83008-1 washer-#4
83009 Washer-l/4
83022 Washer-+S
83024 Washer-#6
83046 Washer-#10
83056 washer-#12
83102 Washer-S/s
84010-1 Washer-3/8
84010-1 Washer-3/8
86321 Pin-cotter
*86329 Pln-cotter* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN OBDERING PARTS. I

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



*-l
rr

ii1

-Lti/

*&'

l',: ,

HOMELITE'
^EllmnlotvtstoN

BOnT CITESTER, Ir.Y. U.s.A.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




